TESTING - DATA SHEET J

The COMPANY SUBMITTING SAMPLES
Govmam Name: Sina Pearson Textiles
Organization, Inc. Address: 37 W 17 Street
P.0. BOX 807, BELLMORE, NY 11710 New York, NY 10011
TEL: (516) 293-8944
>1na Pearson
CLIENT'S IDENTIFICATION: Woodland PO #1012

#112-65 Blue Spruce
100% Mohair face; total content: 52% Cotton, 48% Mohair.

DATE SAMPLES RECEIVED: 12/26/91 TEST REPORT #: 97307

TEST PERFORMED: UFAC Fabric Classification Test Method 1990
and NFPA 260 - 1989 (previously NFPA 260A)

Cigarette Ignition Resistance of Fabric Intended for Use in Upholstered Furniture

GOVMARK TEST RESOLTS

Char Length Inches

Specimen # Ignition (Vertical Panel)
1 None 0.4
2 None ' 0.4
3 None 0.5

CRITERIA: Class I

For each specimen the Char Length shall be less than 1.75"
(indicates propensity to resist cigarette ignition in conjunction
with standard foam filling material).

Class I1 - If any specimen ignites, or has a Char Length of 1.75" or greater
(indicates inability to resist cigarette ignition in conjunction
with standard foam filling material).

-

REMARKS:

CONCLUSION: The above results indicate a C13ss I rating."

CERTIFICATION:

I certify that the above results were obtained after testing specimgns in accordance with
the procedures and equipment specified by UFAC Fabric C]ass1f1cat1 n Test Method 1990 and
NFPA 260 - 1989.

DATE TESTING COMPLETED 1/3/92 , i —
jd IGNATURE\QF TEST SUPERVISOR
THE GOVMARK ORGANIZATION, INC.




